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8. Két qua thur nghiém
Test results

Tén chi tiéu Két qua thir nghiém
Specification ] : Test result
THU TAI/ LOAD TEST
8.1. Thr tai dén 4,91 kN (500 kgf) Mau héng & tai trong 2,36 kN (240 kgf)
Load test to 4,91 kN (500 kgf) Sample damaged at 2,36 kN (240 kgf)
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